


LENZI EGISTO by FF

Sede Legale ed amministrativa: Via G. Di Vittorio,52 – I – 59021 VAIANO Tel. +39 (0) 574.946030/ 0574.946599
 - Fax + 39 (0) 574.946048/ 0574.22115
 e-mail: lab.resp@lenzie.it – <http://www.lenzie.it>
 Codice Fiscale /P.IVA 06270040485

Fabric Certificate: JERSEY DINETECH

Certificate Issued: 05/10/2009

Identification		Construction	
Reference name:	JERSEY DINETECH	weight:(± 5%)	315 field gr/sqm (ISO 3801)
Usable width cm.:	145 (± 2%)	weight:(± 5%)	455 grs./lin mt. (ISO 3801)
		Comp.:	49%PA 37%UHMWPE 14%VETRO

Weaving			Warp	Weft
Finishing		End count	Yarns:	

Brands: DYNEEMA®

Performance				
		Warp	Weft	Test Methods
Abrasion resistance: (nu Martindale)	>120.000			ISO 12947 (9 kPa)
Tear strength: (Newton , singler tear)		>80	>110	EN ISO 13937-2
Pilling: (nu Martindale)	4			ISO 12947
Tensile Strength (Newton)		>1365	>620	BS EN ISO 13934-1(200mm100mm)
Extension (Percentage)		72%	158%	
Seam Slippage (N)		>600	>600	UNI EN ISO 13935/1
		69%	164%	
Strenght circular cutting blade		LEVEL 4		UNI 388 (6.2)
Colour Fastness domestic wash (40°C)	4/5			ISO 105 C-06
Colour Fastness perspiration		ACID 4/5	ALCALINE 4/5	ISO 105 E-04

Note: Test report carried out on single fabric. The results of chosen bonding change the fabric-performances.

Please note that above mentioned data are average figures. Results have been obtained by testing at Lenzi Egisto laboratories in Vaiano, following tests and methods procedures as ISO, UNI etc, as stated. Lenzi Egisto Spa reserve the rights to change parameters with no previous notice. We recommend that any fabric has to be carefully evaluated on the basis of final employ. Lenzi Egisto spa can not be responsible for a fabric used when its technical characteristics are not suitable for its end use.